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1. %’e‘)ﬁ’lﬁ'ﬂgﬂ‘lﬂm (generic name)
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3. ﬂfjmﬂ (wtiyFevdnuriania)
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01 Gastro-intestinal System

U2 cardiovascular system

O3 Respiratory system

04 Central nervous system

DS Infections

Os Endocrine system 07 Obstetrics,gynaecology 08 Mali gnant disease & o Nutrition & Blood
& urinary-tract disorders immunosuppression
O1o Musculoskeletal & joint 011 EYE 012 Ear, Nose, oropharynx 013 Skin
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Atorvastatin
1. vy ¢ Joulumsdeld

- WuifauTildun simvastatin luwun 40 mg
Ansiariu 6 ey uddlilaunsarugusedu LDL-C
Iadarntmaneg

- Wuuaeiilianunsald simvastatin 16 ( PALT>
3X UNL %3961 Creatine phosphokinase (CPK) >
5X UNL)

Dosage form: 40 mg/tablets

Tl . u/tablet

Pregnancy category: X

Breast feeding: Contraindicated

Renal dose adjustment: laifasusuuuinen

Hepatic dose adjustment: fiasusunuingn

Dose: 10-80 meg/day

Precaution:

0V PN R BN

2 ﬁﬁmﬁmmi‘[fs’m atorvastatin 33umfu cyclosporing,
HIV protease inhibitor (tipranavir + ritonavir),
hepatitis C protease inhibitor (telaprevir)

- sulmsyianslgsauiuen nelfinavir, clarithromycin,
itraconazole, HIV protease inhibitor (saquinavir +
ritonavir, darunavir + ritonavir, fosamprenavir,
fosamprenavir + ritonavir) lopinavir + ritonavir (I
191 atorvastatin lusuasgauidisniv)

Naproxen

gUeyd n

Dosage form: 250 me/tablets

SINDNLLE: ... UW/tablet

Pregnancy category: C

Breast feeding: Not recommended

Renal dose adjustment: daauSuvuinen

Hepatic dose adjustment: siasUSutuing

Dose:

wneThugivg

- Acute gout BnAGEA 750 me aade 250 me
prn g 8 hr.

- Migraine acute (off label use) 250-500 mg (max
1250 meg/day)

- Pain (mild-to-moderate), Dysmenorrhea, acute

OF M OV S G de o B

tendonitis, Fever 250 meg q 8-12 hr.

- Rheumatoid arthritis, Osteoarthritis 500-1000
me/day wudl 2 adasiety

qungluiin

- Juvenile idiopathic arthritis (>2 yr) 10 mg/ke/day
wisl 2 pdaretu (max 15 mg/kg/day)

- Pain (mild-to-moderate), Fever (off label use)
(212 yr) 250 mg q 8-12 hr.

9. Precaution: sesinsyFan1slduluguae sy ¥auien
NSAIDs, fithefild Warfarin

Methylphenidate
1. oWy o Reulunnsdald
- Tadwmdv Attention-Deficit Hyperactivity Disorder
(ADHD)
- 14d w3y narcolepsy
Dosage form: 10 mg/tablet
s1AwianLaL: ... um/tablet
Pregnancy category: N/A
Breast feeding: N/A
Renal dose adjustment: lifasuSuauinen
Hepatic dose adjustment: lifssusuauinen
Dose: (26 yr, adolescent and adults)

Q0 oo Bmoghe g R

- Attention-Deficit Hyperactivity Disorder (ADHD)
and Narcolepsy: wwnBuiy 5 mg Juag 2 ﬂ‘?ﬂ feu
o3 lnnsmadeas 5-10 mg UAWTIAANBINTT LA
(max 60 mg/day divided 2-3 dose)
9. Precaution: {isssneilquidnsedulseamaiunans
Femssuiinsyianisldenlu
- frelsaiilauaevasnidion (fseaumsia
sudden death in children and adolescent : stroke
, and M)
ﬁﬂw‘ﬁﬁm‘w agitation, anxiety , and tension

10. Contraindication
- lsadofiu (Glaucorna)
- MsmunmAuengs MAOIs Tudnsseeiaan 14 Tu

ERIG
1. o yd n Revlunsddld
Passive immunization Tum3 neutralize \¥ol¥afiuna
Woduns Yselanansuniniaduazeengvisiiuil
Dosage form: 1000 IU (5 ml)./Vial
31IATRDUUNY: ... UT/UIN
Pregnancy category: N/A
Breast feeding: N/A
Renal dose adjustment: lufasuSuauinen
Hepatic dose adjustment: lafasuSununnen

2 e D G ST

Dose:

40 1.U./nn. vesthmiindludnuas flug

9. Precaution: fifiusy Huilusiuandh wieuUseihnis
1650 heterologous protein \iureuniiiluaziinnisud

807331 Sk

1. 139974 ERIG dndu 1:10 #w 0.9 % normal saline
(ERIG 0.1 ml + Hunife 1 ml)

2. dnansavanei§entses ERIG 0.1 ml iRl
Viesuvu(forearm) T lusuyuiiiifiowaondy
urudnatessae 3 w.

3. uadlihindedalusnuaminaiudumaiuny

4. 50 15 wifiudigruna winflseeuanuaunnndl 6 mm. wse
vewsiviefiuffssediedutuinmeiniuansh
Wuwavan




